
PARTS LIST

CONTENTS

BL9000-GT

1. FRAME & BLOWER  ....................................................1 ~ 4

2. ENGINE (CYLINDER, CRANKCASE)  .......................5 ~ 8

3. ENGINE (CARBURETOR, FUEL TANK) ...................9 ~ 12

4. ACCESSORIES, OPTIONAL PARTS  ........................13 ~ 14

P/N 524904-2

2022. 08.



- 1 -

1. BL9000-GT

 FRAME & BLOWER

Fig.2,3

Fig.3

25/25A

37
38

41

44

6

24

46

47

22

23

9
10

20

19
3

8

7

11

49

4

48

36

28

43

42

2

30
31

29

32
33

39

40

14

13

15

5

34
35

26

16

18

17

12
50

45

21

27

~2021.09

27A



 Ref. No. Part No. Part Name Q'ty Remarks

- 2 -

1-1 395880 BL9000-GT 1 

1-2 276019 Engine 1 CE800/01

1-3 275864 Fan Case (E) 1 

1-4 275868 Fan Case (S) 1 

1-5 276361 Collar 1 

1-6 100749 Fastener 4 #7

1-7 109051 Clamp 1 

1-8 082697 Tapping Screw 1 M5x10

1-9 275966 Plug B 2 

1-10 131523 Tapping Screw 2 M5x20

1-11 130420 Tapping Screw 12 M5x25

1-12 261189 Washer 1 6x16.5xt1.2

1-13 275965 Plug A Comp 2 

1-14 275967 Spring 2 2.9-50L

1-15 127228 Nut 2 M6

1-16 661894 Elbow Pipe Ass'y 1 Incl.17,18

1-17 661895 Elbow Pipe 1 

1-18 275873 O-Ring 1 V95

1-19 275874 Fan 1 

1-20 275877 Cap Screw 4 M6X25

1-21 661897 Knapsack Band 1 

1-22 275965 Plug A Comp 2 

1-23 275967 Spring 2 2.9-50L

1-24 127228 Nut 2 M6

1-25 275878 Throttle Ass'y 1 Incl.26-44  -2021.09

1-25A 663959 Throttle Ass'y 1 Incl.26-44  2021.10-

1-26 276459 Knob Bolt 1 M6x40

1-27 276297 Throttle Wire Ass'y 1 -2021.09

1-27A 663625 Throttle Wire Ass'y 1 2021.10-

1-28 275881 Throttle Case A 1 

1-29 272721 Lever 1 

1-30 273211 Screw 1 5x18

1-31 272724 Spring Washer 1 

1-32 275883 Link 1 

1-33 230662 Nut 1 M5

1-34 275885 Lever 1 

1-35 275887 Spring 1 

1-36 275888 Throttle Case B 1 

1-37 275890 Stop Switch 1 

1-38 222138 Cover, Switch 1 

1-39 235679 Screw 4 

1-40 131523 Tapping Screw 1 M5x20

1-41 275891 Band Ass'y 1 Incl.42,43

1-42 275892 Band (A) 1 

1-43 275894 Band (B) 1 



- 3 -

1. BL9000-GT

 FRAME & BLOWER

Fig.2,3

Fig.3

25/25A

37
38

41

44

6

24

46

47

22

23

9
10

20

19
3

8

7

11

49

4

48

36

28

43

42

2

30
31

29

32
33

39

40

14

13

15

5

34
35

26

16

18

17

12
50

45

21

27

~2021.09

27A



 Ref. No. Part No. Part Name Q'ty Remarks

- 4 -

1-44 127298 Nut 1 M6

1-45 660404 Rod 4 

1-46 276460 Cushion Pad 1 

1-47 275898 Flame 1 

1-48 275900 Guard 1 

1-49 100749 Fastener 5 #7

1-50 86069 Tapping Screw 1 M6x12



- 5 -

2. BL9000-GT  

 ENGINE (CYLINDER, CRANKCASE)

7

2

3

4

5

6

13

66

9

10

17

19

21

23

24

26

43

26

17

22

20

Fig.1

15

814

28

25

40
27

29

16

41
47

50

51

52

65

60

56

53

54

55

58

57

59

63

62

61

11
18

45

49

44

12

48

41

31

64

42

46

67

39
38

33

35

37
36

68

30 31~39

32 33~39

34 35~37

9



 Ref. No. Part No. Part Name Q'ty Remarks

- 6 -

2-1 276019 Engine 1 CE800/01

2-2 275765 Cylinder Comp 1 

2-3 275760 Gasket 1 

2-4 261246 Cap Screw 4 M5x25

2-5 276109 Insulator 1 

2-6 276110 Gasket 1 

2-7 277832 Cap Screw 4 M5x30

2-8	 275758	 Muffler	Ass'y	 1	
2-9 131523 Tapping Screw 7 M5x20

2-10 277462 Grommet 1 

2-11 275979 Label 1 

2-12 264223 Cap Screw 1 M5x40

2-13 276111 Gasket 1 

2-14 276154 Cap Screw 2 M6x70

2-15 261607 Cap Screw 2 M5x16

2-16 276112 Crankcase 1 

2-17 276117 Bearing 2 

2-18 276118 Oil Seal 1 

2-19 262565 Oil Seal 1 ISCD15257

2-20 276119 Snap Ring 1 

2-21 234636 Cap Screw 4 M5x35

2-22 277475 Piston 1 

2-23 275757 Piston Ring 2 

2-24 278019 Piston Pin 1 

2-25 278471 Bearing,Needle 1 KBK12x15x14.3x5

2-26 276122 Cir Crip 2 

2-27 276123 Shaft Comp 1 

2-28 276129 Adapter 1 

2-29	 261076	 Woodruff	Key	 1	 3x10
2-30 279231 Magneto Ass'y 1 Incl.31-39

2-31 279232 Rotor 1 

2-32 279233 Ignition Coil Ass'y 1 Incl.33-39

2-33 286095 Ignition Coil 1 

2-34 276466 Spark Plug Wire Ass'y 1 Incl.35-37

2-35 276467 Spark Plug Wire 1 

2-36 282292 Plug Boot 1 

2-37 261075 Connector 1 

2-38 261072 Cap 1 

2-39 276468 Tube 1 

2-40	 261076	 Woodruff	Key	 1	 3x10

2-41 276302 Nut 2 

2-42 281211 Cap Screw 2 M4x20

2-43 285982 Spark Plug 1 NGK BPM8Y

2-44 279721 Grommet 1 

2-45 285807 Grommet 1 



- 7 -

2. BL9000-GT  

 ENGINE (CYLINDER, CRANKCASE)

7

2

3

4

5

6

13

66

9

10

17

19

21

23

24

26

43

26

17

22

20

Fig.1

15

814

28

25

40
27

29

16

41
47

50

51

52

65

60

56

53

54

55

58

57

59

63

62

61

11
18

45

49

44

12

48

41

31

64

42

46

67

39
38

33

35

37
36

68

30 31~39

32 33~39

34 35~37

9



 Ref. No. Part No. Part Name Q'ty Remarks

- 8 -

2-46 279193 Lead 1 

2-47 276133 Ratchet 2 

2-48 277770 Clamp 1 

2-49 289481 Spacer 2 

2-50 262637 Return Spring 2 

2-51 262638 E-Ring 2 

2-52 276131 Starter Ass'y 1 Incl.53-63

2-53 276035 Reel 1 

2-54 276036 Washer 1 

2-55 276037 Spring 1 

2-56 276038 Spiral Spring 1 

2-57 276039 Washer 1 

2-58 276040 Plate 1 

2-59 276041 Screw 1 

2-60 276042 Rope Ass'y 1 Incl.61-63

2-61 276043 Starter Rope 1 

2-62 262633 Starter Grip 1 

2-63 262981 Cap 1 

2-64 275877 Cap Screw 4 M6X25

2-65 267290 Cap Screw 3 M5x20

2-66 276163 Top Cover 1 

2-67 279194 Lead 1 

2-68 661908 Cover 1 



- 9 -

3. BL9000-GT

 ENGINE (CARBURETOR, FUEL TANK)

3

4

5

6

7

8

9

12

14

15

16

17

18

13

2

1/1A

30

40

36

34

33

35

32 3731

23

22

27

25

24

26

38

39

41

10
11

Fig.1

28

29

21

57

49

53

43

55

4544

56

47

51

52

42

48

46

50

54

20

19

~2021.09

16A



 Ref. No. Part No. Part Name Q'ty Remarks

- 10 -

3-1 276045 Carburetor Ass'y 1 Incl.2-20  -2021.09

3-1A 248521 Carburetor Ass'y 1 Incl.2-18  2021.10-

3-2 263739 Pump Body 1 

3-3 262991 Purge Body 1 

3-4 262992 Cover Plate 1 

3-5 261874 Primer Bulb 1 

3-6 283905 Diaphragm, Meterring 1 

3-7 262993 Gasket 1 

3-8 262994 Diaphragm,Fuel Pump 1 

3-9 282576 Gasket 1 

3-10 286900 Jet 1 

3-11 261871 O-Ring 1 

3-12 261876 E-Ring 1 

3-13 264678 Washer 1 

3-14 261658 Swivel 1 

3-15 261875 Screw 1 

3-16 264677 Bracket 1 

3-16A 248327 Bracket 1 2021.10-

3-17 261657 Packing 1 

3-18 262996 Screw 4 

3-19 261877 Adapter 1 -2021.09

3-20 261878 Nut 1 -2021.09

3-21 277762 Label 1 

3-22 276134 Gasket 1 

3-23 276150 Case Ass'y 1 Incl.24-29

3-24 276151 Case Body 1 

3-25 277830 Sleeve 2 

3-26 276152 Valve 1 

3-27 276153 Lever 1 

3-28 284816 Washer 1 6.4x11x0.15

3-29 269032 Screw 1 

3-30 274106 Cap Screw 2 M5x55

3-31 276463 Air Cleaner Box Ass'y 1 Incl.32-37

3-32 276155 Air Cleaner Box Cover 1 

3-33 276143 Element 1 

3-34 276139 Air Cleaner 1 

3-35 276157 Air Cleaner Case 1 

3-36 276159 Air Cleaner Box Ass'y 1 

3-37 276999 Knob Bolt 2 

3-38 276161 Intake Pipe 1 

3-39 277547 Clump Ass'y 1 #55

3-40 86071 Tapping Screw 4 M6x16

3-41 661260 Clump Ass'y 1 #90

3-42 275902 Tank Ass'y 1 Incl.43-54

3-43 278428 Fuel Tank 1 



- 11 -

3. BL9000-GT

 ENGINE (CARBURETOR, FUEL TANK)

3

4

5

6

7

8

9

12

14

15

16

17

18

13

2

1/1A

30

40

36

34

33

35

32 3731

23

22

27

25

24

26

38

39

41

10
11

Fig.1

28

29

21

57

49

53

43

55

4544

56

47

51

52

42

48

46

50

54

20

19

~2021.09

16A



 Ref. No. Part No. Part Name Q'ty Remarks

- 12 -

3-44 131319 Tank Cap Ass'y 1 Incl.45

3-45 287058 Gasket 1 

3-46 276092 Fuel Pipe Pick-up Ass'y 1 Incl.47-52

3-47 276355 Fuel Pipe Ass'y 1 Incl.48-50

3-48 268065 Grommet 1 

3-49 261590 Breather 1 

3-50 261117 Clip 1 

3-51 267328 Fuel Filter Ass'y 1 

3-52 261117 Clip 1 

3-53 131328 Clamp 1 

3-54 261117 Clip 1 

3-55 127221 Screw 2 M6x16

3-56 125277 Nut 2 

3-57 662032 Label 1 BL9000



- 13 -

4. BL9000-GT

 ACCESSORIES, OPTIONAL PARTS

1

2

3

5

6

8

9

7

4

OPTIONAL PARTS

10



 Ref. No. Part No. Part Name Q'ty Remarks

- 14 -

4-1 275906 Flexible Pipe 1 

4-2 661902 Pipe Ass'y 1 Incl.3-5

4-3 661873 Swivel Pipe 1 

4-4 661563 Straight Blow Pipe 1 

4-5 275916 Blow Pipe 1 

4-6 130208 Clamp Ass'y 2 #105

4-7 127720 Band 2 

4-8 288652 Combi Box Spanner 1 13x19 L=190

4-9 661906 Instruction Manual 1 BL9000-GT

4-10 125439 Hip Belt Ass'y 1 


